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Table 1. Analytical results of
commercial CRMs

(wt, m)

He— 713 Fig. 2 ®Total signal DL I KIFADH Stated -
5. Zone (I) RRBOMBI X BRIEE—2THY, Ssmple  lyupge | %00 | 180T
2 g . . s Leco pure irom 10 8.7 2.5
PP ORFIC L B Net signal D, BRPOR Hocrrr 5 " 15
FEICLABPN 75 2&8NB, COF77 283, B [BaM o043-1 14 6.5 5.3
FONBERBNIELAZISBZOT, SEOE LY [ BaM 044-1 25 .0 194
. . JSS 001—1 438 4.5 40.4
2EFEHTEHE, RHIPIMOVEEZ—ERLT 2L g5 0021 s 22 iz
EHH B, Zone (I) RABMBER, 5 2F0FHEIT | ISsS 209-2 64 4.2 56.6
L EREROEEA R BLREC LB DTS 5. JSS 200—7 81 6.4 72.7

LECO pure iron $

AR OMRBERFHEIMBIC L > TEALTH0T, &

He—7oBa2—K&icix, 30~

Pure iron prepared by LECO corp.
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ﬁéﬁfl&%@&ﬂj l:"-—-?‘iFig_ 2" 20- Zone (II) — E: 20:
SOLSIKIED, EHEYRICE %,
hrr? ////7/////////////// 7 s s
WTHhSRRESKIBICEB IO %10 = 3040 22 007710 20 80 40 50
TWB L EBsbh ok, Timos (%) Times ()
rhTbls, EF075 072 Fig. 2. Peak profile of Fig. 8. Peaks obtained by
CS—144 CS—144
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& (TALOS 2#l =4 Jwary Table 2. Comparison of analytical results

a—%—)%HEL, Fig. 20EH _ — o Cor opm)
'C'flr\“bflck 5 lC, ,Zone (I) o Oz gas Aalytical condition 4 R 5. v (@)
. e Results of Bl. contained|14.78 | 8.1 099 6.7
Net signal #OBOBIB R, |00 | g 14y Bl. corrected| 588 | 81 | 099 | 168
HEREDOLBET» 72, R, up |Data treated|Bl. contained| 6.26| 1.2 | 0.36 5.8
Table 2 ITRT & 5T, MEPEH = by #—cpu |Bl. corrected| 860 | 1.3 | 037 | 103
Results of Bl. contained| 570 | 1.1 045 7.4
EEBEATELIREY, WE |99995% 05-144 Bl. corrected| 450 1.1 | 0.45 | 100
BERUOBIEE (on) Eb/NEL up |Data treated|/Bl. contained| 4.06| 0.5 | 0.16 4.1
o T B B, "é,"ﬁiﬁxd)iﬁﬂ%ﬁﬁ by K= cpu Bl. corrected] 864 | 0.4 0.14 3.7
L S Bl, ! Blank
T % ’ > baﬁ{ﬁ@ﬁm%ﬁﬂ < Sample : LECO pure iron, carbon content determined by CARMHOMAT is
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Table 8. Comparison of repeatability

(wt.m)

Content 10 Mo 50mn | 100Mm
JIS G 12112 11 11 12
Present method 04 1.8 1.5

1 : Read—out value of CS—144
+ Accelerator

6t °/° o | FL

4[ —, 1 FL1: Without accelerator
L \ * JFL2: Copper 1g

3t / { FL3: Tungsten 1g

1

1 x10™

iFL4: (W+Sn) 1g

1 Pure iron : 1g

] Induction power dial : 15
12 3 4 BL. : Blank

FL

—o—— ¢+ Bl, not corrected
——e—— . Bl, corrected

Fig. 4. Effect of accelerator

Table 4. Characterization of carbon in
carbon analysis

Outer adsorption|Lubricant, Antirust oil, Dirt from
carbon organic matter, Adsorbed CO2 and

organic gas compounds

Inner adsorption|Organic compounds adsorbed by chemical

carbon reaction, Smudge, Black stain

Carbon in steel |Precipitated carbon (FegC, TiC, - )

Soluble carbon
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Samples were heatad for Smn, in air,

Fig. 5. Effect of heating
temperature
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Tempergture (C)

Fig. 6. Effect of temperature in
decarburization
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2O00MMBALTOIMREBBSE» -7, » Table 5. Comparison of repeatability

(3) SWEE EREMOWEH EERBO n=10, (wt.m)
ZEEZBA, AB—RABIKI3BIEBELEEZKD IR-212 CS—144
Té-f.:. %%‘i Table 5 lC?j_"\‘TJ: 3 ic, jafz&gg@ High sensitivity type Conventional type
. . S N R - % Sample A B C A B C
FLETRBERE (on) BF 1M TEZOIHL, X 1.1 | 268 |705 |11.0 |2638 |70
BRERTIZI0.3~0.5MmEND, RERDERK B 058| 041| 028 1.06| 091 111
BAAKIODAIEREES2~3 M ET B E8b CV (%) | 48 1.6 0.4 9.6 8.5 1.8
73)? 1.:. m&c’ %ﬁﬁm’kﬁ&&%%(&%'ﬁﬁ&‘ci Sample A ! LECO pure iron
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Eobh ot % - ///
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IOBBLUOBRBE L) 7 Lo BEO S ERE LS O - 74 0.68
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(1985), p. 1670 & °o
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1980) © X co
( - . pre-heating: 430°C, S5mn
3) StEKRE—, MEFHEL @ S LM, 66 (1980), . , , '
p. 552 0 10 20 30 10 50
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Samples were degreased with trichloroethylene

Fig. 8. Effect of pre —heating
—154—



